
 

 
 
 

 
Report 

Appendices 
 



 

 
 
 

 
Appendix A 

 
Figures 



!

!

!

!

!

! !

!
!

!
!

!
!

!
!

!
!

!
!

!
!

!
!

!
!

!
!

!

!

!

!

!!!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!
!

!

!

!

!

!

!

!

!

!

!

!

!

!

!
!

!
!

!

!
!

!

!!!!!!!

!
!

!
!

!
!

!

!

!

!!!!!

!

!
!

!

!

!
!

!

!

!!

!

!!

!

!
!

! !

!
!

!

!

!

!
!

!

!

!

!

!

!

!

!

!

!!

!

!!!

!
!

!

!

! !

!

!

!

!

!
!

!

!

!!!!!!!!!!!

!
!

!
!

! ! ! ! ! ! ! !

!

!

!
!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!
!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!

!
!

!
!

!

!
!!!

!!!
!

!
! !

!

!

!

!

!

!

!
!

!
!

!
!

!

!

!

!

[...]
Scappoose Wastewater Treatment Plant 
34485 E. Columbia Avenue 

Scappoose, OR 97056 
 
 

Sponsored by: 
 

 
 

and 
 

 
 
 
 
 

TrakSmart ID: SEM_000065 
 
 

September 23, 2019 
 
 

OFFICIAL USE ONLY 



SEM – Energy Model Report 2 Scappoose WWTP 

 

DISCLAIMER 
The intent of this Energy Smart Industrial Energy Model Report is to document the energy 
baseline model used to estimate energy savings during Scappoose Wastewater Treatment 
Plant’s Strategic Energy Management (SEM) engagement, barring any significant changes to the 
facility or process. This report is believed to be reasonably accurate, but actual results may vary. 
As a result, Columbia River PUD and the Bonneville Power Administration (BPA) are not liable if 
estimated savings or economics are not actually achieved during the SEM engagement. The 
contents of this document are for informational purposes and are not to be construed as a design 
document or as guarantees. 

Scappoose Wastewater Treatment Plant should independently evaluate any advice or direction 
provided in this report. In no event will Columbia River PUD and/or BPA Energy Smart Industrial 
be liable for the failure to achieve a specified amount of energy savings and any incidental or 
consequential damages of any kind in connection with this report or the installation of 
recommended measures. 

  



SEM – Energy Model Report 3 Scappoose WWTP 

 

CONTACTS AND PREPARATION 
 
Facility Contact: 

 
Utility Contact: 
 

Tim Lammers 
Energy Services Supervisor, Columbia River PUD 
PO Box 1193, 
Deer Island, OR 97051 
Phone: (503) 397-8155 
Email: tlammers@crpud.com 

 
Bonneville Power Administration Contact: 

 
ESI Contact: 

 
Report Preparation: 

 

Kevin Turner 
Wastewater Supervisor, Scappoose WWTP 
33568 E. Columbia Ave. 
Scappoose, OR 97056 
Phone: (503) 543-7146 ext. 5 
Email: kturner@cityofscappoose.org 

Todd Amundson 
Energy Management Engineer 
P.O. Box 3621 
Portland, OR 97208-3621 
Phone: (503) 230-5491 
Email: tmamundson@bpa.gov 

Christian Miner 
Energy Smart Industrial Partner (ESIP) 
123 NE 3rd Ave. Suite 400 
Portland, OR 97232 
Phone: (971) 230-5857 
Email: christian.miner@energysmartindustrial.com  

This report was prepared by: 

James Roe 
Energy Performance Tracking Engineer 
123 NE 3rd Ave. Suite 400 
Portland, OR 97232 
Phone: (971) 202-9740 
Email: james.roe@energysmartindustrial.com  



SEM – Energy Model Report 4 Scappoose WWTP 

 

TABLE OF CONTENTS 
 

DISCLAIMER ............................................................................................................... 2 

1.0 Background ............................................................................................................... 5 

1.1 Version History .................................................................................................................... 5 

1.2 Baseline Period ................................................................................................................... 5 

1.3 Operating Hours .................................................................................................................. 5 

1.4 Process Description ............................................................................................................ 5 

1.4.1 Explanation of Process Variables ................................................................................. 7 

1.4.2 Explanation of Weather Variables ................................................................................ 8 

1.5 Metering Boundary .............................................................................................................. 8 

2.0 Development of the Model ........................................................................................ 8 

2.1 Energy Adjustments During the Baseline Period................................................................. 8 

2.2 Selection of Time Interval .................................................................................................... 9 

2.3 Missing and Erroneous Data ............................................................................................... 9 

2.4 Outliers of Residuals ........................................................................................................... 9 

2.5 Model Selection ................................................................................................................... 9 

3.0 Use of the Model ..................................................................................................... 11 

3.1 Tracking Energy Savings .................................................................................................. 11 

3.2 Energy Performance ......................................................................................................... 11 

A 1.0 Model Summary ................................................................................................... 13 

A 2.0 Data Review ........................................................................................................ 15 

A 2.1 Influent Time Series Plot ................................................................................................ 15 

A 2.2 Variable XY Plots ........................................................................................................... 15 

A 3.0 Diagnostic Plots ................................................................................................... 16 

A 4.0 Review of Weather Data ...................................................................................... 18 

A 5.0 Response to Feedback ........................................................................................ 19 

  



SEM – Energy Model Report 5 Scappoose WWTP 

 

1.0 BACKGROUND 
The Scappoose Wastewater Treatment Plant (Scappoose) operates using the aerobic digester 
tank/activated sludge recycling process, treating between 0.6 and 1.4 million gallons per day 
(MGD) of wastewater. 
This report outlines the development of the baseline energy model and how it will be used to 
measure energy savings for this multi-year Strategic Energy Management (SEM) engagement at 
the Scappoose WWTP Wastewater Treatment Plant located in Scappoose, Oregon. SEM was 
offered by Columbia River PUD as part of the Bonneville Power Administration’s (BPA) Energy 
Smart Industrial (ESI) program. This SEM engagement provides Scappoose WWTP with two 
annual periods to address operations and maintenance (O&M) opportunities and improve the 
effectiveness of previously implemented action items. 

1.1 VERSION HISTORY 

This is the initial version release as part of the SEM process and reflects the energy and 
production data available up to June 1, 2019. 

Table 1. Version History 

Version 
Number 

Version 
Date Reason for Revision 

1 9/23/2019 First version energy model. 
 

1.2 BASELINE PERIOD 

In June 2017, a step change in electrical energy use occurred, which coincides with the installation 
of the screw press drying system. Also, in October and November 2017, an upset condition in the 
treatment process occurred, and additional pumping was required. This event was exacerbated 
by two concurrent periods of heavy rainfall. The added operations resolved the condition by 
December 2017. 
The selected baseline period was chosen to avoid the June 2017 step change and the 
upset/rainfall events in the fall of 2017. The most recent full-year period was selected to most 
accurately reflect current operations. 
The baseline for this model is defined as the twelve month period before the Energy Scan that 
occurred on June 4, 2019. 

▪ Baseline period: 5/24/2018 – 5/23/2019 
▪ Baseline energy: 1.5 million kWh/yr 

1.3 OPERATING HOURS 

The facility operates year-round and the system operates 24 hours a day. Remote logging and 
reporting allow for reduced staffing in the overnight and weekend periods. Shutdowns are typically 
not scheduled, and system redundancy is utilized to ensure that no equipment failures create an 
inoperable condition. 

1.4 PROCESS DESCRIPTION 

The facility processes all domestic and business wastewater for the Scappoose region. The 
wastewater treatment process pre-filters non-digestible trash and grit before entering an aeration 
basin. The sewage is then fed to two primary clarifiers which allow the waste activated sludge 



SEM – Energy Model Report 6 Scappoose WWTP 

 

(WAS) to settle. The sludge is then pumped to an aerobic digestion tank to undergo further 
biologic decomposition. After this, it is pumped into an aerated biosolids storage lagoon for final 
settling. One additional unaerated lagoon serves to hold water for additional processing. Clarified 
water outflow is pumped to UV light banks and discharged by pumping into the Columbia River. 
The digested sludge is dredged from the lagoons and dried in a screw auger press. Dried sludge 
is spread over city-owned land during the growing season and stored in a covered building (not 
visible in Figure 1) during the winter . 
 

 
Figure 1. Scappoose WWTP Aerial Photo. 

The energy demands from the process are largely from the pumps required at the headworks, 
circulation and aeration at the digester bins, aeration and circulation at the lagoons, discharge 
pumps for the effluent, recirculation for activated sludge, and the UV disinfection system. The 
pumps are installed with VFDs and are installed in sets for redundancy. 

  



SEM – Energy Model Report 7 Scappoose WWTP 

 

Additional energy use is present in facility lighting, HVAC for work areas, driving the clarifiers, 
and system controls. The primary pumps are detailed in Table 2. 

Table 2. Pump Schedule 

Function Qty. × hp  

Headworks 4 × 25 hp 

Screening and grit 
2 × 40 hp 
3 × 40 hp 
1 × 7 hp 

Digester 40 hp   Aeration 

Sludge Pond 3 × 20 hp   Circulation 
3 × 4 hp   Aeration 

Filter Pumps 2 × 25 hp 
Screw Press 10 hp 
Effluent Discharge 4 × 40 hp 

 
Five additional lift stations are in the collection system but will not be included in the energy 
model. 

1.4.1 EXPLANATION OF PROCESS VARIABLES 

The facility operates by using the activated sludge recycling process, measuring influent, effluent, 
total suspended solids (TSS) and biological oxygen demand (BOD) in concentration and total 
weight. Other measurements track nitrification, dissolved oxygen, pH, and effluent temperature. 
 
The process variables obtained for model evaluation are shown in Table 3.  
 
Table 3. Summary of Process Variables 

Meter 
Description 

Date 
Available Variable Interval Units Source Aggregation 

  Influent Flow Daily  MGD  Sum 
  Effluent Flow  Sum 
Process  Influent BOD 3×weekly mg/l  Average 
SCADA 2/1/2016 Influent TSS mg/l Site Average 

  UV Light 
Intensity Daily Relative  Average 

Weather 

2/1/2106 Site Rainfall Daily Inches Site Sum 

1/1/2016 Dry Bulb 
Temperature Daily °F 

Dark Sky 
via 
SENSEI* 

Average 

* Weather data location is KPDX, 45.5886°N, 122.5975°W 
  



SEM – Energy Model Report 8 Scappoose WWTP 

 

In aggregating the variables for the monthly intervals, some values were totalized (summed) and 
others required averaging. Influent and Effluent flow were summed to allow comparison to the 
total energy required. TSS and BOD Density measurements (mg/l) and temperatures were 
averaged to account for an irregular sampling cycle. 

Aggregating according to the semi-regular energy billing cycle allowed better alignment of data 
than following a calendar month schedule. 

1.4.2 EXPLANATION OF WEATHER VARIABLES 

Wastewater treatment process efficiency can sometimes be correlated to process or environment 
temperature and may show a seasonal fluctuation. The weather data for Scappoose WWTP 
(shown in Table 3) were evaluated for this model. Dry-bulb ambient temperature is collected from 
SENSEI Dark Sky data, and rainfall is collected as part of the site data and returned within the 
monthly DMR. 
 
Weather had only a slight effect on the model performance and did not improve the model 
sufficiently to be included. As the operators continue to improve performance, a model 
incorporating elements of the environment may better show the dependencies and can be 
considered as an opportunity for later development. Refer to Appendix A 4.0 for further 
information on weather in the regression model. 

1.5 METERING BOUNDARY 

The facility has one single electrical service, and the metering boundary for this facility has been 
defined as Meter #14147852. Electricity is fed from the Columbia River PUD distribution network.  
An additional five lift stations and meters are located around the Scappoose area, but these are 
outside of the metering boundary for this model. The meter and the total energy use for this model 
are shown in Table 4.  
 
Table 4. Summary of Electrical Energy Meters 

Meter 
Description 

Availability 
Date 

Time 
Interval Units Service Location 

Baseline 
Totals (kWh) 

% of 
Total 

14147852 1/22/2016 Monthly kWh Facility Entrance 1,529,800 100% 
 

2.0 DEVELOPMENT OF THE MODEL 

2.1 ENERGY ADJUSTMENTS DURING THE BASELINE PERIOD 

Scappoose had no incentivized capital improvements that were incorporated during the baseline 
period and would need to be included in the model adjustments. 
Scappoose has identified that a return activated sludge (RAS) pump upgrade will be completed 
before 12/31/2019, and the ultraviolet (UV) light system upgrades are being pushed out to 2020. 
Energy reductions from any future incentivized projects will be documented  in annual completion 
reports. Savings from the incentivized projects will be subtracted from the gross energy savings, 
and the net result will be used for the O&M based savings. 



SEM – Energy Model Report 9 Scappoose WWTP 

 

2.2 SELECTION OF TIME INTERVAL 

Electrical energy consumption data are available only on a monthly basis and thus this limited the 
time interval of the model to monthly. Process data are available on a daily basis. Billing months 
are used to create the model, as correlating the daily process data to the monthly billing cycles 
provided the best success in correlating the data. 

2.3 MISSING AND ERRONEOUS DATA 

No missing or erroneous data were identified in the baseline data. All observations were accepted 
without any modifications or corrections.  

2.4 OUTLIERS OF RESIDUALS 

All model residuals (actual energy use minus predicted energy use) remained within ±4σ. All 
observations during the baseline period were included in the final model, as shown in Figure 2. 

 
Figure 2. Time series of model residuals. 

 

2.5 MODEL SELECTION 

Based on the available monthly electrical data, Scappoose’s energy consumption is relatively 
constant. Due to this relatively flat energy profile, no statistically significant correlation was found 
for common energy drivers including influent flow, BOD, ambient and effluent temperature, and 
effluent flow. 
Since no significant energy drivers could be identified, a mean model is recommended. For mean 
models, predicted energy use is equal to the average daily energy use during the twelve-month 
baseline period. Monthly energy use will be predicted by multiplying this average by the number 
of days in that billing cycle: 

𝑷𝒓𝒆𝒅𝒊𝒄𝒕𝒆𝒅 𝑬𝒏𝒆𝒓𝒈𝒚 𝑼𝒔𝒆 (
𝒌𝑾𝒉

𝒎𝒐𝒏𝒕𝒉
) =   𝟒, 𝟏𝟗𝟏. 𝟐𝟑𝟑

𝒌𝑾𝒉

𝒅𝒂𝒚
× 𝑵 (

𝒅𝒂𝒚𝒔

𝒎𝒐𝒏𝒕𝒉
 ) 

  



SEM – Energy Model Report 10 Scappoose WWTP 

 

Influent flow will be tracked to ensure that operation of the facility does not deviate too far from 
the baseline conditions. Table 5 shows the valid range for the average daily flows per period. The 
model will be checked for validity if influent flows fall outside this range. At the end of each year 
of the performance period, average flows for the whole year will also be compared against the 
baseline period to ensure that savings calculated by the model are not the result of a significant 
reduction in flow, for example. 

Table 5. Coefficients and Valid Range 

Variable 